
Material Test Report 
Heat Code: URE An Amen-Forge Group Cornpany 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001 :2008 Certified Saies: (713) 868-4421 Fax: (713) 455-8366 
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PLESA STEEL INC. 
5100 WESTHEIMER ROA0 
SUITE 200 

Houston, TX 77056 

Certification No.: 256652 

Certification Date: 1 / 7 / 2  013 

PO: 42 1 Sales Order: 116720 Line: 3 
ltem Code: 0152200100-0020~ 1 Qty Shipped: 100 
ltefll Desc: FLG 02.00 0150 SO RF 

Supplier: Supplier Heat: 303438 8 

This report is issued ln COmpliancewith Ihe requlrementsof EN10204 3.1 1 ISO 10414 3.l.b 

Spec: ASTM ~105/A105M-(12)/ASME SA 105/SA 105M-(08a) S e c t i o n  11 Part A 

Element (%wt) Ladle Produd EPCRA CASU 1 Element (%wt) Ladle Product EPCRA CASU 
C carbon 0.20 : Cr chromiuni 0.05 J 7440-47-3 
Mn ~ a n g a n e r e  1.00 J 1439-96-5 i Mo ~olybdenum 0.02 

P ~hosphoroui 0.009 j V vanadium 0.002 

S sulphur 0.016 i Cb coluinbium 0.003 
Si ~ i l i c o "  0.22 iC.E. 0.40 

CU Copper 0.21 4 7440-50-8 j CuNiCrMo 0.348 
Ni ~ i c k e l  0.07 J 7440-02-0 i CrMo 0.068 

Mechanical Testing Other 
Test Lab AFG : MHC 3034388 
T e ~ t  Bar Sire Saczificial Piece j EF Y 

HB W 170 - 170 i DESC: SPL 1/2- 
El9 i%l 31.0 

RA ($1 60.0 
Tensile Specimen Size lin) ,249 
Tensile lksil 83.4 
Yield lksil 54.8 
Gauge Length 1 

No Weld repair performed. Chemical Analysis results shown are actual. Fargings are capable af passing 
hydroztatic test compatible with the appropriate rating. Elongatian taken from a round specimen. Yield strength 
was determined using the .2% offset method. Al1 material supplied under this order is certified to be free of 
mercury contamination and no mercury bearing equipment was used in manufacturing, fabrication or testing. Made 
in USA. 
No weld repair performed on this product. 
Product compliant with NACE ME0175 / I S O  15156 latest edition and dimensions to ANSI B16.5 - 2009 
Tensile Testing Per ASTM E8; Brinell Hardness Pei ASTM E10 


